
Environmental Management Plan  

For  

Obtaining CONSENT FOR ESTABLISHMENT (CFE) – Expansion  

 

 

 

 

 

 

 

 

Submitted to: 

AP State Pollution Control Board 

 

 

 

 

 

 

 

 

 

 

 

 

Submitted by: 

NATCO PHARAM LIMITED - Crop Health Sciences Division 
Technical Plant, 

 
Sy. No: 56(P) & 60(P), APIIC, Industrial Park,  

    Attivaram (Village), Ozili (Mandal), SPSR Nellore (Dist.),  
Andhra Pradesh 

 

 

1.0 INTRODUCTION: 



 

NATCO PHARMA LIMITED, a vertically integrated and R&D focused pharmaceutical 

company engaged in developing, manufacturing and marketing of finished dosage 

formulations (“FDF”) and active pharmaceutical ingredients (“APIs”). Founded in 1981, 
[...]
their boiler through pipeline laid from their industry premises to our industry. 

DG Set: No additional DG set is proposed in the revised proposal.  

 

DG set details as per existing CFE:  

Capacity    = 1010KVA 

Fuel     = Diesel  

Stack height    = 6.5mts  

Air pollution control equipment = Acoustic enclosures  

 

Process emissions from reactor vents will be passed through two stage alkali scrubber 

with automatic pH adjustment and online pH measuring system. 

 

 

 

 

 

 

 

 

 

 

 

 

 

MANUFACTURING PROCESS & MATERIAL BALANCE 



Existing Product: Chlorantraniliprole (CTP)  

 

Stage-1 

 

HCl

Hydrochloric acid

M.W: 36.46
Acid chloride

M. W: 320.96

SOCl2
Toluene

SO2

Sulphurdioxide

M.W: 64.06

Thionylchloride3-bromo-1-(3-chloro-2-pyridinyl)
-1H-pyrazole-5-carboxylic acid

M.W: 302.5
M.W: 118.97

Cl O

Cl

Br

N
N

N

Cl O

O H

Br

N
N

N
+

+ +

 

The Bromopyrazole carboxylic acid is converted to corresponding acid chloride using Thionyl 
Chloride. The Sulfur dioxide and HCl gas evoloved are scrubbed and absorbed in caustic soda 
solution to give Sodium bisulfite and Sodium chloride respectively. 
 

Stage-2 

water

Stage-I

M.W: 320.96

3-Picoline

Toluene

Acetontrile

2-amino-5-chloro-
3, N-dimethyl-benzamide

ChloranthraliniproleM.W : 198.6

M.W: 483.1

.HCl

3-Picoline HCl
M.W: 93.13

M.W:129.59

Cl O

Cl

Br

N
N

N

NH 2

C H 3
N
H

O

ClCH 3

Br

Cl

N

N
N

O

N H

CH 3
N H

O
Cl

C H 3

N

C H 3

N
+ + +

 
The acid chloride compound from Stage –I is couple with Amino – Chloro – N_ Dimethyl 
Benzamide to get the final technical product Chlorantranilliprole(CTP). 

 
 

 

 

 

 

 

Consolidated material balance for 1.0 Kg of CTP 



BACK
AMID

water

3-PC

HCl

Hydrochloric acid
M.W: 36.46

SOCl2 Toluene SO2

Sulphurdioxide

M.W: 64.06

TC

Acetontrile

CTPM.W: 302.5
M.W : 198.6

M.W: 483.1

.HCl

3-PC. HClM.W: 118.97 M.W: 93.13

M.W: 129.59  

S.No Input Quantity Output Quantity 
1. BACK 0.771 Kg  CTP 1.0 Kg 

2. AMID 0.531 Kg 
Recovered solvent 

 

3. TC 0.364 Kg Toluene 10.79 Kg 

4. 3-PC 0.617 Kg Acetonitrile  3.493 Kg 

5. Toluene  11.36 Kg 3-PC 0.60 Kg 

6. Acetonitrile  4.99 Kg Solvent evaporation loss  
7. Water  10.29 Kg Toluene 0.57 Kg 
8.   Acetonitrile  1.0 kg 
9.   TC 0.06 kg 
10.   Aqueous waste  
11.   Water 10.29 Kg 

12.   3-PC. HCl 0.061 Kg  
13.   Acetonitrile  0.499 kg 
14.   Gaseous waste  
15.   Sulphur dioxide  0.164 Kg 
16.   Hydrogen chloride  0.093 kg 
17.   Organic waste  

18.    0.303 Kg 
 Total 28.923 Kg Total 28.923 Kg 

 

 

 

 

 

 

 

 

 

Existing product – Revised process: Chlorantraniliprole (CTP)  



3-Bromo-1-(3-Chloro-2-pyridinyl)-1H-pyrazole-5-carboxylic acid (AC/BPC) is reacted with 

Thionyl chloride in acetonitrile 75-80°C to get the corresponding acid chloride intermediate 

(Reactor-1). The reaction mass is directly taken to next step without isolation of the 

intermediate. Sulphur dioxide and hydrogen chloride gasses will be liberated during the 

reaction and are scrubbed during reaction.  

In reactor-2, 2-amino-5-chloro-3, N-dimethyl-benzamide (AC/ADB), acetonitrile and 3-

picoline are charged and then reaction mass from the reactor-1 is added at 25-35°C to the above 

reaction mass and stirred for 3.0-3.5h at 25-35°C. Hydrogen chloride gas will be liberated 

during the reaction and is quenched with 3-picolne by forming 3-picoline hydrochloride. The 

product is filtered to separate acetonitrile organic layer. The resulting product is further purified 

by leaching with acetonitrile followed by water to afford pure Chlorantraniliprole (CTP). 

Acetonitrile & 3-picoline HCl is recovered and reused.  

 

Route of synthesis: 

Methanol

Acetonitrile
3-Picoline

AC/BPC
AC01

AC/ADB 3-PICOLINE

HCl

Hydrogen chloride 

M.W: 36.46

SOCl2 SO2

Sulphurdioxide

M.W: 64.06

TC

M.W: 302.5
M.W : 198.6

M.W: 483.1

.HCl

3-PICOLINE. HCl
M.W: 118.97 M.W: 93.13

M.W: 129.59  

 

 

 

 

 

 

 

 

 

 

 

Process flow diagram For Chloran Thraniliprole (CTP) 



 

                     Acetonitrile                                                    3-Bromo-1-(3-Chloro-2-pyridinyl)-1H- 
                                                                                                       pyrazole-5-carboxylic acid (AC/BPC) 
 
 
 
                               Thionyl chloride 

 

 

Sulphur dioxide + Hydrogen 
chloride Gas to Scrubber 

 

 

 

  

 

 

                   Acetonitrile  

2-Amino-5-chloro-3, N-dimethyl- 
benzamide (AC/ADB) 
 
 
                                        3-Picoline                      

 

Reaction mass-1(Acid chloride) 
(Reactor-1)  
 
 
                       Acetonitrile wash       Filtrate for recovery of  
                solvent and reuse 
  Water wash                                                                                                       

  
                                                                                                                 

 
Organic layer for recovery               
and Reuse of solvent,   

           Aqueous layer to ETP 
                                                                                                         

                                                                                                               

Reactor-1 (GLR) 

Reaction mass 

Reaction mass 

Reaction mass-1 
(Acid chloride) 
 (Reactor-1) 

Reactor-2 (GLR) 

Reaction mass  

Reaction mass  

Filtration with 
Centrifuge / ANFD 

 

Washing 

Wet Material  



                                                                                                               
 

 

 

 

 

       

 

 

 

          
Material balance for 1.0 Kg of Chlorantraniliprole (CTP) - REVISED 

S.No Input Quantity Output Quantity 

1. AC/BPC 0.69 Kg  Chlorantraniliprole (CTP) 1.0 Kg 

2. AC/ADB 0.48 Kg Recovered solvent  

3. Thionyl chloride 0.25 kg Acetonitrile 2.93 Kg 

4. 3-Picoline 0.25 Kg 3- Picoline 0.25kg 

5. Acetonitrile 3.25 Kg Solvent evaporation loss  

6. Water 2.40kg Acetonitrile 0.0815 Kg 

7.   Aqueous Waste       
(Effluent contains, 
Nacl+water:0.028) 

2.428kg 

8.   Gaseous waste  

9.   Sulphur dioxide  0.164 Kg 

10.   Hydrogen chloride 0.093 kg 

11.   Organic residue 

(contains Thionyl chloride: 
0.054 Kg, acetonitrile: 

0.373kg 

Drying with Agitated Nutsch Filter / 
RVPD 

Final product 

Product Micronisation 

Product Packing  



0.0815and unreacted 
starting materials:0.237kg) 

 Total 7.32 Kg Total 7.32 Kg 

 

 

Name of the Product: Thiamethoxam – NEW Product 

 

Drug Name Thiamethoxam 

IUPAC Name 3-[(2-Chloro-1,3-thiazol-5-yl)methyl]-5-methyl-N-
nitro-1,3,5-oxadiazinan-4-imine 

Trade Name Thioxam 

Molecular Formula C8H10ClN5O3S 

Molecular Weight 291.71 

Molecular Structure 

 

CAS Number 153719-23-4 

Category Insecticides 

Melting point 139.1 °C 

Appearance White to off-white Crystalline Powder 

  

 

 

Reaction Scheme:  

Procedure: preparation of Thiamethoxam from 3-methyl-N-nitro-1,3,5-oxadiazinan -4- 
imine and 2-chloro-5-(chloromethyl) thiazole by using DMF, TEBA, K2CO3. 



K2CO3 HCl

M.W: 138.21 M.W: 36.46

65C

H2O CO2

potassium carbonate hydrochloric acid

potassium chloride water carbon dioxide

2 KCl

M.W: 18.02 M.W: 44.01

M.W: 168.04 M.W: 160.13

M.W: 291.71

M.W: 74.55

3-methyl-N-nitro-1,3,5-oxa
diazinan-4-imine

Thiamethoxam

2-chloro-5-(chloromethyl)
thiazole

DMF, TEBA

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Process Flow Chart of Thiamethoxam: 



 

 

 

 

 

 

Thiamethoxam Material balance: 



S.No Input Quantity Output Quantity 
1. 3-methyl-N-nitro-1,3,5-oxa 

diazinan-4-imine 
 

0.607 kg  Thiamethoxam 1.0 Kg 

2. 2-chloro-5-(chloromethyl) 
thiazole 

0.64 kg 
Recovered solvent 

 

3. Dimethyl formamide (DMF) 4.47 kg Dichloromethane 3.42 kg 

4. Triethyl benzyl ammonium 
chloride (TEBA) 

0.013 kg Dimethyl formamide (DMF) 3.576 

5. Water 7.90 kg Solvent evaporation loss  

6. Dichloromethane 3.8 kg Dichloromethane 0.19 kg 
7. 32% HCl 1.0 kg Gaseous waste  

8. Potassium carbonate 0.50 kg Carbon dioxide 0.749 kg 

9.   Aq. Waste  

10.   Water 8.235kg 

11.   Potassium chloride 0.539 kg 

12.   Triethyl benzyl ammonium 
chloride (TEBA) 

0.013 kg 

13.   Dimethyl formamide (DMF) 0.894kg  

14.   Organic waste  

15.   Contains unreacted starting 
materials & MDC 

0.314 kg 

 Total 18.93 kg Total 18.93Kg 
 

 

 

 

 

 

 

 

 

 



Effluent Treatment Plant with Zero Liquid Discharge System (ETP - ZLD) 

- Process flow Sheet 

 

 

 

 

 

 

 

 

 

 

 

Distillate 

Qty(KLD) 46.05 (Spent Mixed Solvent)
Design 50KLD

CIP was hi ngs

Flow Meter 
Pumps

From Scrubber 

Qty(KLD) 45
COD(mg/Lt) 5000
TDS(mg/Lt) 1000
TSS(mg/Lt) <50

Qty(KLD) 22.4
Design(KLD) 50

For
Ruese 

CIP washings

MEE&ATFD 
CondensateSALT for Disposal

Sludge for Disposal 

LTDS Effluent
Poly.solution

Effluent Treatment Plant with Zero Liquid Discharge System (ETP - ZLD) - Process flow Sheet 

HTDS Effluent
Prilary Settling tank 

Feed
Tank 

Stri 
pper 
50 
KLD

MEE 
Feed
Tank 

MEE (60KL/day 
capacity)

A
T 
F
D

RO Plant 
(100KL/Day)

RO Permeate 
Tank (Recycled 

water tank)             
RCC-Precast

7.30x6.80x4.00
198KL 

Equalization Tank
RCC-Precast

7.30x6.80x4.00
198KL 

Feed
Tank 

Slduge 
Decanter

Feed
Tank 

Flocc
ulato

Poly
Tank

Eq.Tank
25KL
HDPE

Eq.Tank 
25KL
HDPE

Flocc
ualto

Feed
Tank 
5KL

Aeration Tank
14.85x 6.80x4.00

404KL
RCC-Precast

RO Feed 
Tank 
25KL
HDPE

Cond 
tank

10K
L

SU
MP



 

 

 

 

 

 

 

Sl.no Description of Unit 
No of 
Units 

Length 
(mts)

Width 
(mts)

Depth/ 
Height 
(mts) 

Liquid 
Volume 

(M3)
MOC 

A HTDS: 

1
Equalization cum 
neutralization Tanks 

1 7.30 6.80 4.00 198.00 RCC above ground tank

2
Flash mixer & 
Flocculator 

1 1.00 0.78 HDPE spiral /MSFRP

3 Primary Settling Tank 1 MSFRP/MSRL

4 Stripper Feed Tank 1 HDPE tank 
5 Stripper system 1 SS 304 above ground
6 MEE Feed Tank 1 SS 304 above ground
7 MEE System 1 SS 304 above ground
8 ATFD Feed Tank 1 SS 304 above ground
9 ATFD 1 SS 304 above ground
10 Stripper distillate tank 1 SS 304 above ground
B LTDS:

11
Equalization cum 
neutralization Tanks 

2 3.50 25.00
HDPE spiral /MSFRP - 
above ground 

12
Flash mixer & 
Flocculator 

1 1.00 0.78 HDPE spiral /MSFRP

13 Primary Settling Tank 1 MSFRP/MSRL

14 AT Feed tank 1

15 Aeration Tank 1 14.85 6.80 4.00 404.00 RCC above ground tank 

16
Secondary Clarifier 
(Lamella Clarifier)

1 MSRL/MSFRP

17
Treated Effluent storage 
tank 

1
HDPE spiral -  above 
ground 

18 RO Plant 1

19
RO Permeate Tank                            
(For Reuse to cooling 
towers)

1 7.30 6.80 4.00 198.00 RCC above ground tank

20 Sludge Collection Tank 1 HDPE/PPFRP/MSFRP Tank 
21 Sludge Decanter 1

5.00KL capacity  ready made tank 
03.00KL/hr capacity 

60KL/day
2.00KL capacity  ready made tank 

100KL/day at 85% Recovery

350kg/hr capacity (7kl/day)

3.00mt dia 

Lamella Clarifier 

1.2mt dia 

5KL capacity HDPE spiral tank 

10KL capacity SS tank 

25KL capacity HDPE spiral tank 

5.00KL capacity  ready made tank 

Lamella Clarifier 

Lamella Clarifier 

Effluent Treatment Plant (ETP – ZLD)  - Capacities of treatment units 

5.00KL capacity  ready made tank 
50kl/day capacity

1.2mt dia 



SITE PARTICULARS: 

Project 
M/s. Natco Pharma Limited,  

Crop Health Sciences Division - Technical Plant.  

Location 

Sy. No:56 P & 60 P, Plot No : 29, APIIC Industrial Park, 

Attivaram Village, Ozili Mandal, Nellore District, 

Andhra Pradesh. 

Latitude/Longitude 13° 56'28.5"N         79° 47’04.2"E 

Topo Sheet Number 57 O 13 

Climate conditions  Annual Max Temp.                430C 

                                           Annual Min Temp.                240C                                          

 Annual Rainfall                  700- 1000  mm  

Land acquired for the Plant 

Total land – 2.346 Acres or 9494 Sq.m 

Built Up Area – 1.23 Acres or 5000 Sq.m 

Green Belt – 0.70 Acres or 2848 Sq.m 

Open Space – 0.40 Acres or 1646 Sq.m 

Total Project Cost 30 Crores or 3000 Lakhs 

Nearest habitation Attivaram Village at 3.0 Km 

Karoor Village: 0.50km  

Nearest water bodies Pulicat Lake at 45.92Km 

NH5 Guntur – Chennai highway at 12.45 Km 

Present use of land for proposed 

plant 

Industrial Land 

 



 

EMPLOYMENT DETAILS (same as existing): No increase of manpower in the revised 
proposal.  

 EMPLOYMENT 

S.NO. INDIRECT DIRECT TOTAL 

1 20 30 50 

 

PROJECT COST: 

Total Project Cost  - Rs. 3000 Lakhs  

 Plant and Machinery  –  Rs. 2200 Lakhs 

 Land Cost              – Rs. 200 Lakhs 

 Building Cost   – Rs. 600Lakhs 

 


